Available online at www.sciencedirect.com

ScienceDirect

JOURNAL OF
ENVIRONMENTAL
SCIENCES

ISSN 1001-0742
CN 11-2629/X

Journal of Environmental Sciences 21(2009) 1497-1502 WWWw.jesc.ac.cn

Using a biological aerated filter to treat mixed water-borne volatile organic
compounds and assessing its emissions

CHENG Wen-Hsi*

Department of Occupational Safety and Hygiene, Fooyin University, Kaohsiung County 83102, Taiwan, China. E-mail: PLO31 @mail.fy.edu.tw

Received 09 January 2009; revised 27 February 2009; accepted 05 March 2009

Abstract

A biological aerated filter (BAF) was evaluated as a fixed-biofilm process to remove water-borne volatile organic compounds (VOCs)
from a multiple layer ceramic capacitor (MLCC) manufacturing plant in southern Taiwan. The components of VOC were identified
[...]
substances feeding into the BAF from the deionization
system, and the removal efficiency was as low as 71%—
81%.

2.3 Performance characteristics of the BAF

Biomass was sampled from the top, middle, and bottom
of the packed zone in the bench-scale BAF to evaluate the
biomass characteristics. Two packing balls were randomly
selected from each sampling site. A dry-base biomass
density of 4.65 kg/m? in the packed zone was measured.
The result is close to 6.0 kg/m? given in the Contacted
Aeration Treats Industrial Wastewater (1991).

The hydraulic flow pattern in the packed zone is spec-
ified by the variations of aqueous COD and TOC with
different heights in the packed zone of the bench-scale
reactor. Figure 4 indicates that neither COD nor TOC
vary with the depth of the packed zone, showing that
the flow pattern of the BAF reactor approaches that of
a CSTR, which is like the hydraulic flow pattern model
of BAF developed by Kim et al. (2008). The hydraulic
flow pattern, almost as the same as a CSTR, resulted from
the loose packing of large-sized balls with diameters of 5
cm and a high total porosity of 93%. Two types of large
packing balls (with diameters of 10 or 15 cm, and a total
porosity of 94%) were used to simulate the flow pattern of
CSTR for the full-scale BAF.

According to the findings, alcohols are likely to promote
the depletion of DO and reduce the extent of acrobic degra-
dation of aromatic hydrocarbon (Corseuil et al., 1998;
Ramirez-Lopez et al., 2000; Powers et al., 2001). More-
over, the accumulation of toxic secondary metabolites
(acetaldehyde, acetic acid, ethyl acetate) results in a low

tion depth of water flow in the packed zone.

bioactivity, then results in an extremely low BOD/COD of
under 0.3.

2.4 Estimation of VOC emissions from the BAF system

Additional samplings were taken in the field to evaluate
the VOC emission rates from the full-scale BAF. Cg
above the water and C,* of the liquors in the BAF were
determined. The emitted C, was (0.97 + 0.29) ppmv (as
methane) during a period of 120 min in the field. The Cg*
values of IPA and toluene were (0.037 = 0.012) and (0.020
+ 0.0062) g/m?, respectively. The C,* values of all other
VOC components were under 0.0001 g/m?. Furthermore,
the Cy, values of IPA and toluene were 142 and 0.40 mg/L,
respectively, according to analysis using a GC-MS system.
For a hydraulic loading of 50 m?/d, 7.1 kg IPA and 0.02 kg
toluene were dissolved into the water phase of BAF daily.
Notably, the partitioning coefficient of toluene (C,*/Cy)
was 0.02/0.40 = 0.05, which is much lower than 0.23
for pure toluene dissolved in water (Cheng et al., 2004).
The co-solute effect, for toluene in aqueous IPA of high
concentration, was conspicuous (Cheng et al., 2003).

Gupta and Thodos (1962) estimated the reduction per-
centage (1;) of VOC emission for aeration passing through
a packed bed of a high porosity. 1; depends on the
Reynolds’s number (Re) and the porosity (¢) of the packed
bed. Re can be calculated using Eq. (3).

_pvDe _ pOD. 3)

gu A,

where, p is a density of water (approximately 996 kg/m?> at
27°C); v (m/s) is superficial velocity passing through the
packed bed; D, is equivalent diameter of a square section
of the packed bed (approximately 3.21 m, estimated from
the cross section of 5.5 m (L) X 1.7 m (W)); p is viscosity
of water (about 0.00086 kg/(m-s) at 27°C); Q is influent
water rate (50 m3/d), and A, (m?) is an area of the cross
section of the packed bed. The density and viscosity of
water at 27°C are taken from the book of Perry and Green
(1997).

Re

With Re = 245 calculated from Eq. (
of 0.94 in the packed bed, m; is fi
0.046, according to Gupta and Thodd
summarizes the emission rate of VO(
Eq. (2), multiplied by two coefficien
N2 (0.95, an assumed aeration efficien
blower). Furthermore, the model Water

By and the porosity
und to be about
s (1962). Table 1
[, as estimated by
s, M1 (0.046) and
cy of the installed
9 (2001) was also



http://www.jesc.ac.cn

No. 11 Using a biological aerated filter to treat mixed water-borne volatile organic compounds and assessing its emissions 1501
Table 1 Fate of VOCs in the BAF system

voC Liquid phase Gaseous phase Emission ratio

component Ly (kg/d) Effluent rate (kg/d) Ay (kg/d) Ay (kg/d) Ay/Ly (%) Ay/Ly (%)

IPA 7.1 - 0.0031 0.0037 0.044 0.052

Toluene 0.02 - 0.008 0.006 40 30

Ly: Influent rate. A;: emission rate calculated using Eq. (2), and v and 1, where C¢* for ethanol and toluene are 0.037 and 0.02 g/m3, respectively, Oy
=81 m3/h, N1 = 0.046; and 1 = 0.95. For example, IPA emission rate is calculated as (0.037 g/m3) x (81 m3/h) x (24 h/d) x (1 kg/1000 g) x 0.046 x

0.95 =0.0031 kg/d. A>: emission rate simulated by Water 9 model.

« o,

applied to determine the emission rate from the BAF.
Notably, the Cr of ethanol and toluene, were lower than
the detected limits to be neglected in the treated stream.
The aerated phase of IPA represents less than 0.1% of
the liquid phase. That is, the biomass degraded almost all
IPA. In contrast, the proportion of toluene that is aerated
ranges from 30% to 40%, based on the two assessment
approaches. The competition between toluene and IPA for
oxygen may be a key reason for the weak biodegradation of
toluene by microorganism. Additionally, a large aqueous
ratio of IPA/toluene (Table 1, 7.1/0.02 > 350) resulted in
the dominant microorganism for the degradation of IPA,
but not for toluene.

3 Conclusions

BAF is proven to be an effective technique for polishing
the multiple VOC-rich wastewater from an electronic
parts manufacturing plant. A TOL of 2.76 kg BOD/(m?
packing-d) was obtained for a ratio of BOD/COD as low
as 0.26 in wastewater. Actually, more than 90% of COD in
the feeding stream can be treated within the packed bed,
containing PP ball and having a total porosity of 94%. A
COD removal capacity was 10.6 kg/(m? packing-d) within
the media.

The aqueous solvents from the MLCC processing were
effectively treated by the BAF system, and less than
0.1% of the IPA were aerated from the BAF system.
However, 30%—40% of the toluene were stripped into the
atmosphere. This finding indicates that toluene in ethanol-
rich wastewater is slightly biodegraded, because IPA is
a stronger donor of electrons in an aerobic condition
comparing to toluene. Notably, the total gaseous emission
rates of IPA and toluene were 0.0097-0.011 kg/d, which
were very limited emission rates comparing to the feeding
organic matters.

References

APHA (American Public Health Association), 1992. Standard
Methods for the Examination of Water and Wastewater
(14th ed.) Washington DC: American Water Work Associa-
tion & Water Pollution Control Federation.

Cheng W H, Chou M S, 2003. VOC emission characteristics of
petrochemical wastewater treatment facilities in southern
Taiwan. Journal of Environmental Science and Health, Part
A, 38:2521-2535.

Cheng W H, Chou M S, Perng C H, Chu F S, 2004. Determining

: aqueous ethanol and toluene were not detected in the effluent stream of BAF.

the equilibrium partitioning coefficients of volatile organic
compounds at an air-water interface. Chemosphere, 54:
935-942.

Cheng W H, Chu F S, Liou J J, 2003. Air-water interface equi-
librium partitioning coefficients of aromatic hydrocarbons.
Atmospheric Environment, 37: 4807-4815.

Contacted Aeration Treats Industrial Wastewater, 1991. Hand-
book of Industrial Pollution Prevention. Vol. No.12. Taipei,
Taiwan: China Technology Consultant Incorporation.

Corseuil H X, Hunt C S, Santos R CF D, AlvarezP J J, 1998. The
influence of the gasoline oxygenate ethanol on aerobic and
anaerobic BTX biodegradation. Water Research, 32: 2065—
2072.

Friday D D, Portier R J, 1991. Development of an immobilized
microbe bioreactor for VOC application. Environmental
Progress, 10: 30-39.

Goeddertz J G, Weber A S, Ying W C, 1990. Startup and
operation of a biological activated carbon (AnBAC) process
for treatment of a high strength multicomponent inhibitory
wastewater. Environmental Progress, 9: 110-117.

Gupta A S, Thodos G, 1962. Mass and heat transfer through fixed
and fluidized beds. Chemical Engineering Progress, 58: 58—
62.

Hill G A, Tomusiak M E, Quail B, Van Cleave K M, 1991.
Bioreactor design effects on biodegradation capabilities of
VOCs in wastewater. Environmental Progress, 10: 147-153.

Kim Y, Tanaka K, Lee Y W, Chung J, 2008. Development and
application of kinetic model on biological anoxic/aerobic
filter. Chemosphere, 70: 990-1001.

Lahiere R J, Goodboy K P, 1993. Ceramic membrane treatment
of petrochemical wastewater. Environmental Progress, 12:
86-97.

Leopoldo M, Stephenson T, 1999. A review of biological aerated
filters (BAFs) for wastewater treatment. Environmental
Engineering Science, 16: 201-216.

Liu F, Zhao C C, Zhao D F, Liu G H, 2008. Tertiary treatment
of textile wastewater with combined media biological aer-
ated filter (CMBAF) at different hydraulic loadings and
dissolved oxygen concentrations. Journal of Hazardous
Material, 160: 161-167.

Liu R, Huang X, Chen L, Wang C, Qian Y, 2000. A pilot study on
a submerged membrane bioreactor for domestic wastewater
treatment. Journal of Environmental Science and Health,
Part A, 35: 1761-1772.

Liu WJ, Yuan HL, YangJ S, Li B Z, 2009. Characterization of
bioflocculants from biologically aerated filter backwashed

sludge and its application in dying Wastewater treatment.
Bioresource Technology, (in press).
Parker D S, Brathy J R, 2001. Review|of two decades of
experience with TF/SC process. Jourgal of Environmental
Engineering, 127: 380-387.
Perry R H, Green D W, 1997. Perry’s Chemical Engineering
Handbook. New York: McGraw Hill.



http://www.jesc.ac.cn

1502 CHENG Wen-Hsi

Vol. 21

Powers S E, Rice D, Dooher B, Alvarez P J J, 2001. Will ethanol-
blended gasoline affect groundwater quality? (News).
Environmental Science and Technology, 35: 24A-30A.

Ramirez-Lopez E M, Montillet A, Comiti J, Le Cloirec P, 2000.
Biofiltration of volatile organic compounds-application to
air treatment. Water Science Technology, 41: 183—-190.

Seignez C, Mottier V, Pulgarin C, Adler N, Péringer P, 1993.
Biodegradation of xenobiotics in a fixed bed reactor. En-
vironmental Progress, 12: 306-311.

Wang X, Chen S, Gu X, Wang K, 2009. Pilot study on the
advanced treatment of landfill leachate using a combined

coagulation, fenton oxidation and biological aerated filter
process. Waste Management, 29: 1354—1358.

Water 9, 2001. Air Emission Model for Wastewater Treatment.
Version 1.0.0. USEPA.

Wilderer P A, Arnz P, Arnold E, 2000. Application of biofilms
and biofilm support materials as a temporary sink and
source. Water Air and Soil Pollution, 123: 147-158.

Yu J J, Chou S Y, 2000. Contaminated site removal investiga-
tion and feasibility removal of chlorinated volatile organic
compounds from groundwater by activated carbon fiber
adsorption. Chemosphere, 41: 371-378.



http://www.jesc.ac.cn

